
DRAFT FOR DISCUSSION

DRAFT

Technical Memorandum
Groundwater Pilot Study

Topock Compressor Station
Needles, California

Prepared for
Department of Toxic Substances Control

On behalf of
Pacific Gas & Electric Company

September 2003



DRAFT FOR DISCUSSION

Table of Contents

ACRONYMS AND ABBREVIATIONS

1.0 INTRODUCTION...................................................................................................................................1

1.1 OVERALL APPROACH TO SITE REMEDIATION ...............................................................................................1

2.0  BACKGROUND............................................................................................................................................3
[...]
To confirm that PGE-6 is still serviceable, a short - term aquifer test would be conducted
at the earliest possible opportunity. This test would involve installation of a pump in
PGE-6, and conducting an initial step draw-down test to determine optimum pumping
rates, followed by a constant rate pumping test for a period of 8 to 10 hours. Water levels
would be monitored in surrounding wells (MW-24 cluster and PGE-7). The primary
purpose of this test would be to confirm the ability of PGE-6 to produce water for the
pilot test and make an initial assessment of the degree of hydraulic connection between
PGE-6 and the nearby monitoring wells. Water produced during this test would be
stored in a portable, 20,000 gallon storage tank until the pilot treatment system becomes
operational, at which time the water would treated and discharged along with other
water generated during the Pilot Study. 

In order to evaluate where the water is entering the well screen, logging will be
conducted in the well during pumping. This logging would be conducted using either
spinner or dye trace logging methods.  Spinner logging involves pulling a small,
propeller equipped for vertical monitoring through the well while pumping. Vertical
velocity is determined from the rotational speed of the propeller. Dye trace logging is a
method recently developed by the USGS. It involves release of small pulses of dye at
different levels within the well and timing the arrival of the dye pulse in the pump
discharge. If it is determined that water is only entering through a small section of the
screen, it may indicate that the screen is plugged and that PGE-6 is not the best choice
for use as a pilot test extraction well. 

Installation of a New Extraction Well on the MW 24 Bench.
This option would include construction of  a new groundwater extraction well on the
MW-24 bench.  There is limited area on this bench for access by drilling equipment. The
exact location of the new well would be determined based on accessibility of the drilling
site and proximity to existing piping and power lines for PGE-6. 

The new extraction well would be constructed with 8-inch diameter casing and screen
installed in a 14-inch diameter borehole. The borehole would be drilled to penetrate the
entire thickness of the alluvial aquifer down to the depth of the red fanglomerate layer.
This layer is estimated to be about 220 feet below land surface in the vicinity of the MW-
24 bench. The well would be drilled using either mud rotary or dual-tube percussion
drilling methods. The well will be cased with Schedule 80 PVC and screened with wire-
wrapped stainless steel well screen. The screened interval would extend across the entire
thickness of the alluvial aquifer, estimated to be at depths between about 110 and 220
feet below land surface. 

Initial aquifer testing would be conducted in conjunction with the development of this
well. The initial aquifer testing would consist of a short term, step draw-down test



DRAFT FOR DISCUSSION

12

conducted over a period of a few hours. The primary purpose of this test is to estimate
well capacity and sustainable flow rate. Water level monitoring will be conducted at
surrounding wells to provide qualitative data on the degree of hydraulic connection
between the wells. It is not anticipated that the water level data from this test would be
used to estimate aquifer properties.

Implementation of this option would require an access permit from the Bureau of
Reclamation as well as a well permit from the San Bernardino County. This option is on
the schedule’s critical path to meet the December 2003 start-up date.

Installation of a New Extraction Well on PG&E Property
Installation of an extraction well on PG&E property does not trigger the requirement for
permitting. Siting the well on PG&E property therefore provides a scheduling
advantage.

Due to topographic constraints, terrain, the most reasonable location for a new
extraction well on PG&E property appears to be a flat area approximately 300 feet
southeast of the MW-24 bench. Land surface in this area is approximately 60 feet higher
than the land surface on the MW-24 bench, meaning that a well installed in this area
would need to be deeper to penetrate the alluvial aquifer. A field survey would be
required to determine if there is adequate space on this flat area to support a production
well drilling effort. If this area turns out to be too small, an alternate location would be
identified further to the south, likely within the fence line of the compressor station. The
proposed new well would use the same design and construction techniques as the well
described in the previous option. There is presently no power or pipeline routed to this
area, however it would be relatively easy to bring those utilities in from the station. 

The lack of nearby monitoring wells presents the biggest disadvantage to this option.
The nearest wells are located on the MW-24 bench, approximately 300 feet away (Figure
4). Observed draw-down in the outer cone of depression (MW-24 cluster) is expected to
be minimal. Permitting and installation of two or three monitoring wells within a radius
of 100 feet from the new extraction well would therefore be required. The proposed
additional wells are necessary to provide adequate groundwater monitoring during the
pilot test. Two of these proposed wells would likely be sited on BLM land to the west of
the new extraction well and one on PG&E land to the east. It is recommended that at
least one of these wells be constructed as a cluster well, with discrete screened intervals
in the upper and lower portions of the alluvial aquifer.   

The water quality at this location must be reviewed for chromium concentrations.
Potentially low chromium concentrations at this location could render the testing of the
treatment technology inadequate.

3.3.2 Treatment System
The planned location of the pilot treatment system is within PG&E’s property boundary
to minimize property access and permitting issues, for ease of operation and proximity
to discharge/reuse options. 



DRAFT FOR DISCUSSION

13

Treatment technologies screened as potential options included: anion exchange,
chemical reduction/precipitation followed by microfiltration, and reverse osmosis.
These technologies were identified as promising options based on (i) the existing
groundwater chemistry information in the area where the extraction well(s) is to be
located (proximal to monitoring wells MW-24 cluster, PG&E-6 and -7), (ii) the proven
effectiveness for treatment of chromium, (iii) the availability of these treatment systems
as skid-mounted units, (iv) California case studies of the treatment of chromium in
water. 

Table 3 presents a comparison of the technologies that were screened. Based on
feasibility of implementation and cost, the primary treatment technology selected for the
pilot system is chemical reduction/precipitation followed by microfiltration. Pending
the final decision on the discharge/reuse option(s), a secondary treatment unit may be
required. The technology being considered for secondary treatment is reverse osmosis. 

Preliminary criteria being assumed for design of the primary treatment system are: 

•  Flow rate ranging from 15-20 gallons per minute (gpm)

•  Influent Cr(VI) concentration 1 - 5 mg/L

•  Treated water discharge – single stream or multiple streams depending on final
discharge/reuse options

•  Target treated water Cr(VI) and Cr(T) concentrations – not to exceed 0.05 mg/L
Cr(T), to be confirmed following establishment of interim treatment goals

A brief description of selected technologies is presented below.

Chemical Reduction/Precipitation/Filtration
Chemical reduction is commonly used to reduce soluble compounds to render them
more suitable for removal by precipitation, and/or coagulation. Treatment chemicals are
added to the influent to promote a chemical reduction reaction. Commonly used
reducing agents for treatment of Cr(VI) are ferrous chloride, ferrous sulfate, sodium
bisulfite, and sodium hydrosulfite. In the process selected for the pilot system, the
reductant will be ferrous chloride/sulfate. Cr(VI) in the influent stream would gain
electrons and be reduced to Cr(III), and iron (Fe) would lose electrons and be converted
from Fe(II) to Fe (III). Normally, redox chemicals must be added in quantities greater
than the stoichiometric ratio because the chemicals will be consumed by non-
contaminant species, such as oxygen. 

Unit processes in chemical reduction/precipitation systems for chromium removal
typically include a reactant feed system, reaction (reduction) vessel, aeration tank for
oxidation of excess iron, filtration system, and solids handling equipment for
dewatering and disposal of precipitated residuals. 

The ferrous iron reduction process is typically carried out with two reactors in series, the
first for Cr(VI) reduction and the second, an aerated reactor to oxidize residual ferrous
iron to the insoluble ferric state. Cr(VI) reduction can be achieved with ferrous iron
compounds such as ferrous chloride/sulfate near neutral pH. Flocculants to aid settling



DRAFT FOR DISCUSSION

14

of the Cr(III) and Fe(III) are added. The precipitated solids containing Cr(III) and Fe(III)
hydroxides are removed by media or micro filtration (MF). Ferric chloride must be
added and hydrolyzed to a precipitate prior to filtration. This will require rapid mixing
facilities to mix the ferric chloride with sufficient energy to form a floc. The MF units
will be backwashed on a periodic basis to remove accumulated ferric hydroxide solids. 

Filter backwash is collected in a tank where solids are settled, and clear liquid decanted
for reuse/disposal. Residual solids are often dewatered on- or off-site and disposed of
according to federal and state regulations. 

Operation and maintenance requirements include a part-time operator, supply of process
chemicals including reagent, filter polymer, and dewatering polymer, and sludge
transportation and disposal. 

This technology has been proven effective for chromium removal in both bench and full-
scale applications. Chemical reduction systems for Cr(VI) are off-the-shelf systems
requiring appropriate sizing for varying flow rates and optimization for site specific
conditions.

Reverse Osmosis
Reverse Osmosis (RO) is a membrane separation technology. This technology is being
considered as a possible polishing step for the treated water prior to being reused as
makeup water in the cooling towers at the Topock Compressor Station. The feasibility of
reusing all or a part of the treated water at the Compressor Station is presently under
consideration, pending information regarding the compatibility of treated water quality
with plant operations (with respect to both total dissolved solids (TDS) and chromium
concentration).

In RO systems, constituent removal is accomplished by pumping the water stream at
high pressure across a semi-permeable membrane. RO membranes reject ions based on
size and electrical charge and are commercially available in a variety of materials and
chemical selectivities. RO had been used extensively for drinking water and industrial
purposes and also to treat pumped groundwater or wastewater residual from a
treatment process. The technology has been implemented at a number of sites and could
be implemented at this site. 

RO can be used to separate Cr (VI) (along with all the other dissolved solids) from the
groundwater. This technology splits a feed stream into an effluent stream (the permeate
stream) that would contain very low levels of Cr (VI), and a concentrated stream, which
contains the Cr (VI) and other dissolved solids at elevated concentrations. The waste or
reject stream, which commonly comprises about 25 percent of the feed flow rate, would
then require further treatment or may be sent directly for disposal, possibly as a
hazardous waste, depending upon the concentration of Cr(VI). The rejection percentage
must be monitored to ensure Cr(VI) and TDS removal below the target level. 

RO requires a careful review of influent water characteristics and pretreatment needs.
Regular monitoring of membrane performance is also required to prevent membranes
from fouling, scaling, or otherwise degrading. Suspended solids or solids formed by
precipitation of reduced iron or manganese species in solution can foul the membrane.



DRAFT FOR DISCUSSION

15

Removal of suspended solids is necessary to prevent colloidal and bio-fouling, and
removal of dissolved solids is necessary to prevent scaling and chemical attack. Acidic
or caustic solutions are regularly flushed through the system at high volume/low
pressure with a cleaning agent to remove fouling and scaling. Pressure, temperature,
pH, and chemical requirements must meet membrane tolerances, and process operation
requires significant operator supervision. 

Treatment and management of the reject stream adds complexity and cost to the RO
process.  Depending on the allowable volume of treated water that could potentially be
re-used at the station, the RO unit would be sized appropriately as a polishing step. 

3.3.3 Discharge / Reuse of Treated Water
Discharge management is critical to the design and execution of the pilot system. The
following alternatives were screened and evaluated to identify a reasonable disposal
option that can be implemented within the short time schedule determined for the pilot
system: 

•  Re-injection
•  Re-use at the Topock compressor station 
•  Discharge to PG&E’s existing lined evaporation ponds
•  Discharge to the Colorado River.

Table 3 presents the screening matrix that was used to shortlist two of the four
alternatives considered. As presented in the table, re-injection and reuse at the Topock
Compressor Station appear to be the most feasible options at this stage for management
of discharge from the treatment system. 

The other two alternatives that were evaluated and eliminated during the screening
process for the pilot system, include discharge to (i) the Colorado River and (ii) to the
existing lined evaporation ponds at the Topock Compressor Station. 

Discharge to the Colorado River is not considered a feasible option for management of
treated water from the pilot system due to the time required to obtain an NPDES permit
for the discharge (nominally 180 days), as well as to the possibility that effluent from the
Pilot Study may not meet NPDES discharge requirements. 

Discussions with PG&E’s staff at the Topock compressor station indicated that the
capacity of the lined evaporation ponds is 4 million to 5 million gallons. The waste
discharge requirements (WDR) issued by the CRBRWQCB for the ponds allows a
maximum flow rate to the ponds of 50,000 gallons per day. Although the compressor
station rarely reaches this maximum daily flow rate, sustained flows at or near the rate
would soon exceed the capacity of the ponds. The discharge flow rate from the
compressor station varies greatly, ranging from about 8,000 gallons per day to greater
than 40,000 gallons per day depending on the compression and gas flow rate. At high
flow rates there is not enough extra pond capacity to allow significant outside flows to
go to the ponds. Current predictions for the gas flow rate through the station are very
high. If a discharge flow rate of 20-40 gpm is assumed from the pilot treatment system,
and if this is to be discharged into the ponds, the daily rate outside of the discharge from



DRAFT FOR DISCUSSION

16

the station would range from approximately 60,000 to 120,000 gallons per day. This
would far exceed the capacity of the ponds and is therefore not being considered a
feasible option for discharge management.  

The options that appear feasible for implementation in a 3-4 month time frame therefore
are: (i) re-injection using an infiltration gallery or injection well, (ii) reuse at the Topock
compressor station as makeup water for the cooling towers. 

These two options are currently being studied in greater detail for feasibility of